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Appendix B. AC Conducted Emission Test Results

: ) . Temperature : 21~24°C
Test Engineer : |Lily Qiu : —
Relative Humidity : |39~43%

Test Voltage : 120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.

100 Level (dBuV) Date: 20721124

90

80

70

60 | FCC 15C_QP

FCC 15C_AVG
50 i |
40 .
2 5| 10,

30 o1

20
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%015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : COO01-5Z

Condition: FCC 15C QP LISH 20220811 L LIKE

Over Limit Read LISN Cable

Freq Level Limit Line Level Factor Loss Remark
MH=z dBuv dB dBuv dBuv dB dB
1 0.37 30.37 -1B.19 4B.5¢ 95.00 10.0% 11.28 Average
2 0.37 34.47 -24.09 5B8.56 13.10 10.09% 11.28 QP
3 0.50 33.18 -12.8B3 46.01 11.20 10.12 11.8%6 Awverage
4 0.50 37.18 -18.83 5€.01 15.20 10.12 11.8¢€ QP
5 * 0.59% 42.18 -3.B2 46.00 20.60 10.10 11.48 Average
& 0.5% 47.08 -B.9%2 56.00 25.50 10.10 11.48 oQF
7 0.83 26.18 -15.B2 4€.00 5.40 10.11 10.€7 Average
B 0.83 31.88 -24.12 56.00 11.10 10.11 10.67 QP
9 1.03 27.05 -18B.95 4£.00 .70 10.12 10.23 Average
10 1.03 34.45 -21.55 5€.00 14.10 10.12 10.23 QP
11 1.17 27.27 -18.73 4€.00 .50 10.14 10.23 Average
12 1.17 32.87 -23.13 56.00 12.50 10.14 10.23 oQF
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s=aranas. FCC RF Test Report Report No. : FR2N1442C

: ) . Temperature : 21~24°C
Test Engineer : |Lily Qiu : —
Relative Humidity : |39~43%

Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.

100 Level (dBuV) vare: ZU4Z-11-24
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60 | FCC 15C_QP

FCC 15C_AVG
s il |
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40W gl |10

30 1 1
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Frequency (MHz)
Site : COO01-5Z

Condition: FCC 15C QP LISH 20220811 N NEUTRAL

Over Limit Read LISN Cable

Freq Level Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.35 27.28 -21.63 48.91 5.90 10.17 11.21 Awverage
2 0.35 35.48 -23.43 58.5%1 14.10 10.17 11.21 QP
3 0.50 29.9%5 -16.06 46.01 7.%0 10.1% 11.86 Awverage
4 0.30 38.05 -17.%6 56.01 16.00 10.19% 11.86 QP
5 * 0.58 35.43 -6.57 46.00 17.70 10.23 11.50 Awverage
& 0.58 48.83 -7.17 56.00 27.10 10.23 11.50 QP
7 0.74 26.17 -15.83 46.00 2.00 10.22 10.95 Average
& 0.74 34.07 -21.%3 56.00 12.%0 10.22 10.95 QP
9 1.01 25.65 -20.35 46.00 5.20 10.22 10.23 Awverage
10 1.01 34.65 -21.35 56.00 14.20 10.22 10.23 QP
11 1.15 26.07 -15.%3 46.00 5.60 10.24 10.23 Average
12 1.15 36.27 -1%.73 56.00 15.80 10.24 10.23 QP

Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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SPORTON LAB.
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Appendix C. Radiated Spurious Emission Test Results

Relative Humidity : 41~42%
Test Engineer : Carry Xu
Temperature : 22~23°C
Radiated Spurious Emission Test Modes
Mode (BMaHng) Antenna Modulation Channel Frequency 32:2 RU Remark
Mode 10 2400-2483.5 1 802.11b 01 2412 1Mbps - -
Mode 11 2400-2483.5 1 802.11b 06 2437 1Mbps - -
Mode 12 2400-2483.5 1 802.11b 11 2462 1Mbps - -
Mode 13 2400-2483.5 1 802.11g 01 2412 6Mbps - -
Mode 14 2400-2483.5 1 802.11g 06 2437 6Mbps - -
Mode 15 2400-2483.5 1 802.11g 11 2462 6Mbps - -
Mode 16 2400-2483.5 1 802.11n HT20 01 2412 MCSO - -
Mode 17 2400-2483.5 1 802.11n HT20 06 2437 MCSO - -
Mode 18 2400-2483.5 1 802.11n HT20 11 2462 MCSO0 - -
Mode 19 2400-2483.5 1 802.11n HT40 03 2422 MCSO0 - -
Mode 20 2400-2483.5 1 802.11n HT40 06 2437 MCSO - -
Mode 21 2400-2483.5 1 802.11n HT40 09 2452 MCSO0 - -
Mode 24 2400-2483.5 1 802.11n HT40 03 2422 MCSO0 - LF
Sporton International Inc. (Kunshan) Page Number : Clof C39
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Summary of each worse mode

Mode Modulation Ch. (',:\;aqz) (dléfxle/lm) (dléiun\]/i/tm) M(?jrg;n Pol. Z?/Zk Result Remark
10 802.11b 01 2386.57 43.30 54.00 -10.70 H AVERAGE Pass Band Edge
10 802.11b 01 4824.00 40.91 74.00 -33.09 \% PEAK Pass Harmonic
11 802.11b 06 - - - - - - - Band Edge
11 802.11b 06  7311.00 44.80 74.00 -29.20 \Y, PEAK Pass Harmonic
12 802.11b 11 2487.54 44.24 54.00 -9.76 \% AVERAGE Pass Band Edge
12 802.11b 11  7386.00 44.17 74.00 -29.83 H PEAK Pass Harmonic
13 802.11g 01 2389.95 44.78 54.00 -9.22 \% AVERAGE Pass Band Edge
13 802.11g 01 4824.00 40.51 74.00 -33.49 H PEAK Pass Harmonic
14 802.11g 06 - - - - - - - Band Edge
14 802.11g 06 7311.00 4491 74.00 -29.09 H PEAK Pass Harmonic
15 802.11g 11 2483.51 45.75 54.00 -8.25 \% AVERAGE Pass Band Edge
15 802.11g 11 7386.00 44.34 74.00 -29.66 \% PEAK Pass Harmonic
16 802.11n HT20 01 2389.95 4421 54.00 -9.79 \% AVERAGE Pass Band Edge
16 802.11n HT20 01  4824.00 40.96 74.00 -33.04 \% PEAK Pass Harmonic
17 802.11n HT20 06 - - - - - - - Band Edge
17 802.11n HT20 06  7311.00 44.96 74.00 -29.04 H PEAK Pass Harmonic
18 802.11n HT20 11 2483.51 46.06 54.00 -7.94 \% AVERAGE Pass Band Edge
18 802.11n HT20 11 7386.00 44.49 74.00 -29.51 H PEAK Pass Harmonic
19 802.11n HT40 03 2389.97 50.16 54.00 -3.84 H AVERAGE Pass Band Edge
19 802.11n HT40 03 7266.00 45.02 74.00 -28.98 H PEAK Pass Harmonic
20 802.11n HT40 06 2484.12 45.17 54.00 -8.83 H AVERAGE Pass Band Edge
20 802.11n HT40 06 7311.00 45.64 74.00 -28.36 \% PEAK Pass Harmonic
21 802.11n HT40 09 2483.54 47.71 54.00 -6.29 H AVERAGE Pass Band Edge
21 802.11n HT40 09 7356.00 43.92 74.00 -30.08 H PEAK Pass Harmonic
24 802.11n HT40 03 827.34 42.3 46 -3.7 H PEAK Pass LF
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10
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 1
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 (CPARTA5C i FCCPART 15C
6001 // \/w 0.0
bbb Al APy WP o
& & M
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 23165 55.74 74.00 -18.26 44.23 32.00 6.49 3298 600 100 123 PEMK 1 212,00 108,55 ----nn =oeeev 9.43 12,30 6.63 3281 600 log 123 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1150 {150 !
900 900
750 [
il FCCPARTFACAVG) 0 FCCPARTFAC AVG)
i ! N i I
Av
g 300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 238

6,57 43.30 54.80 -10.70 3138 3227 6.60 32.87 6.00 100 123 AVERAGE

1 2412.00 104,08 -----v -=-em- 91.87 3230 6.64 32.81 6.00

108 123 AVERAGE
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10
Mode Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

ANT 1
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FCCPART 15C i FCCPART 15C
600 § \h\N«w/ 0.0
A IV ATV SO (RN o bt
40 40
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2388.60 55.38 74.00 -18.62 43.36 32.28 6.60 32.86 6.0 292 267 PEAK 1 2412.00 108,55 ----vv -vnem- 9.43 3230 6.63 32.81 6.00 22 267 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1150 {150 !
900 900
750 [
il FCCPARTFACTAVG) 0 FCCPARTFAC AVG)
4 ! M 6] e
Av
g 300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,44 43.07 54.00 -10.93 3107 32.77 6.60 32.87 6.0 292 267 AVERAGE 1 2412.00 103,98 ----vv -=eem- 91.86 3230 6.63 32.81 6.00 292 267 AVERAGE
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Pol. Horizontal Vertical
meeI(dBlNﬁn) 0 Level (dBuVim)
1050 105,
900 90
70 FCCPART{5C] T FCCPARTAC]
il R PARTHEC G| i FCCPART ]
51 4 ot . MWM 4, 4 m A ATt
Peak bt gt e i
Avg 300 300
150 1,
3000 6000, 9000, 12000, 15000, 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 452400 4074 74.80 -33.26 58.22 3426 9.47 6L2L 0.0 300 360 PEAK 1452400 40.91 74.80 -33.09 58.39 34.26 9.47 6L.21 0.00 108 360 PEAC
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Pol. Horizontal Vertical
mLeveI(dBqu] i Level (4Bu/m)
900 904
750 FCCPART15C] I FCCPART15C]
o FCCPARTTSC VG g FECPART TS G
40 b bt RN, e 5 1 L ottt
Peak e 4 e
300 300
Avg
150 s
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 457400 4072 74.80 -33.28 58.23 3414 9.50 6LI7 0.0 300 360 PEAK 1457400 4070 74.80 -33.29 58,22 3414 9.52 6L17 0.00 108 360 PEAC
1 TAL08 4448 7488 -19.52 57.81 35.78 1169 60.72 0.0 3@ 360 PEAK 1 73108 4450 7480 -19.20 S8.13 35.78 1L.69 60.72 0.0 140 360 PEAC
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12
Mode Band Edge

2400-2483.5_802.11b_CH11_2462MHz

ANT 1
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
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60'0 \‘”‘H\*W 1 . M
Dol Al bt
40 40
Peak
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2434.00 56.20 74.00 -17.80 43.64 32.45 6.73 32.62 6.00 108 131 PEMK 1 2460.00 106,43 ----vv -vnem- 94.09 32,37 678 32.68 6.00 108 131 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
i ! i S —
Av
g 300 300
150 150
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2487.88 44.09 S4.00 -9.91 31.49 32.47 674 32.61 6.00 109 131 AVERAGE 1 2462.00 101,98 ----vv -=eem- 89.50 3237 671 32.68 6.00 100 131 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C7 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF



samronas. FCC RF TEST REPORT Report No. : FR2N1442C

12
Mode Band Edge

2400-2483.5_802.11b_CH11_2462MHz

ANT 1
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FCCPART 15C i FCCPART 15C
i Ww i
iyt s i ot sl
40 40
Peak
300 300
150 150
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 43640 56,75 74.00 -17.25 44.17 3246 674 3262 6.0 22 264 PEMK 1 246200 108,24 ----vn woeeee 95.85 32,37 6.78 3268 6.0 282 264 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
{150 {150 *
900 900
750 [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
I ! 0 S —
Av
g 300 300
150 150
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 M35 4424 5400 -9.76 3164 3247 674 3261 680 280 264 AVERAGE 1 246200 103,65 ----nm =oeee- 9126 32,37 6.78 3268 6.0 280 264 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C8 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF



SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR2N1442C

Pol. Horizontal Vertical
mLﬂel(d&Mm) i Level (4Bu/m)
900 904
750 FCCPART15C] I FCCPART15C]
g FCCPRT 1S i FCCPARTEC AT
80 ] b i s 5 gt eoobrtthppi ™
Peak ol N
300 300
Avg
150 s
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 494,00 4L30 7480 -30.70 3676 3410 9.57 GL13 0.00 3 360 PEM 149400 40301 7400 -33.68 3778 .10 957 GLL3 000 10 360 PEAC
1 73608 4417 74.88 -19.83 57.62 35.78 IL72 60.87 0.0 3@ 360 PEAC 1738608 4400 7480 -19.99 57.46 35.78 1L72 60.87 0.0 140 368 PEAC
Sporton International Inc. (Kunshan) Page Number : C9 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF




samonis.  FCC RF TEST REPORT

Report No. : FR2N1442C
13
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT 1
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FOC PART 15C i FCCPART 15C
0 | \‘Wl 0 L
WMAW-' A PR INTE I M
40 40
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.13 56.74 74.00 -17.26 44.72 32.28 6.60 32.86 6.00 140 4 PEN 1 2412.00 107,83 ---eev -omees 95,71 3230 6.63 32.81 6.00 140 34 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 i
900 900
750 [
il FCC PTG AV 0 FCCPARTFAC AVG)
I ! 45.0\/\4//_’,'J |
Av
g 300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 1389.95 4418 54.00 -9.82 32.16 32.28 6.60 32.86 6.00 140 34 AVERAGE

1 1200 98.54 --veev oomees B6.41 3230 6.64 32.81 6.00

149 34 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF

Page Number : C10 of C39



samonis.  FCC RF TEST REPORT

Report No. : FR2N1442C
13
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT 1
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FURPART 15C i FCCPART 15C
600 1 0.0 \»
b st ot M
40 40
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 21389.95 56.56 74.00 -17.44 44.54 3.8 6.60 32.86 6.0 263 160 PEAK 1 2412.00 11,08 -----v -=--m- 97.88 3230 6.63 32.81 6.00 263 160 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 i
900 900
750 [
il FECPARTHSCAV) 0 FCCPARTFAC AVG)
5 ! 45.0\/\/’,HJ NI
Av
g 300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 1389.95 4478 5400 -9.12 3276 32.28 6.60 32.86 6.80 263 160 AVERAGE

1 2412.00 109,66 -----» -=--= 88,53 3230 6.64 32.81 .00

%3 160 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF

Page Number : C11 of C39



swamonias.  FCC RF TEST REPORT

Report No. : FR2N1442C

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg
1 432400 4051 74.80 -33.49 57.99 3426 947 6LIL 080 300 360 PEM

Pol. Horizontal Vertical

L,m“hmel(dBu‘ﬂm] 0 Level (dBuVim)

1050 105,

900 90

70 FCCPART{5C] T FCCPARTAC]

il R PARTHEC G| i FCCPART ]

50 R SR, Tt I . et bt
Peak HAl] WM Www L WMW‘ by
Avg 300 300

150 1,

3000 6000, 9000, 12000, 15000, 3000 6000, 9000, 12000, 15000. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 43400 40.19 7400 -33.81 57.67 .26 9.47 GLZL 000 100 360 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF

Page Number : C12 of C39




swamonias.  FCC RF TEST REPORT

Report No. : FR2N1442C

Pol. Horizontal Vertical
1,,“Level(d&]‘ﬂrn] 4o L6Vl {1BUVIm]
900 904
750 FCCPART15C] I FCCPART15C]
g FCCPARTEC AT i FCCPARTEC AT
5 “ 9 Lo WWWW 5 4‘ - ) ik ) WWWW%M
Peak o i
300 00
Avg
180 1
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (Miz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1437400 4073 7480 -33.17 .4 140050 GLI7T 000 3 360 PEMC 143400 4L16 7400 -32.84 3567 314 950 GLI7 000 10 360 PEAC
1 73108 4491 74.88 -19.89 SB.24 35.78 1169 60.72 0.0 3@ 360 PEAK 1 3108 4414 7480 -19.86 57.47 35.78 1169 60.72 0.0 140 368 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF

Page Number : C13 of C39




samronas. FCC RF TEST REPORT Report No. : FR2N1442C

15
Mode Band Edge

2400-2483.5_802.11g_CH11_2462MHz

ANT 1
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 . FCCPART 15C i FCCPART 15C
T
il %W il
L TR Y
5 ggpbande by
Peak
300 300
150 150
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48503 57.99 74.00 -16.10 45.32 32.46 674 3262 680 1 3IPEMK 1 262,00 107,42 ----vn woeeee 95.02 12,37 671 368 600 17 3PN
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
I * 45.0‘/‘/”__,,j L
Av
g 300 300
150 150
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 433,50 4456 54.00 -9.44 3201 3245 673 3263 680 127 33 AVERAGE 1 46200 98,33 ---eem ooeee- 85.93 12,37 671 3268 6.8 127 33 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C14 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF



FCC RF TEST REPORT

SPORTON LAB. Report No. : FR2N1442C
15
Mode Band Edge
2400-2483.5_802.11g CH11_2462MHz
ANT 1
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 ) FCCPART 15C i FCCPART 15C
(ol * il
4] 5t
Peak
300 300
150 150
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2457.00 59.08 74.00 -14.92 46.50 32.46 6.74 32.62 6.0 291 158 PEAK 1 2462.00 110,02 ----vv -vnee- 97.62 3237 671 32.68 6.00 /1 158 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
1
40 45.0\_/_\’_/_"_’-_’_.J_// Lq_,__,.—
Av
g 300 300
150 150
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48351 4575 5400 -B.25 33.280 32.45 673 32.63 6.0 291 158 AVERAGE 1 2460.00 10,75 ---svv -vnees 88.35 3237 671 32.68 6.00 21 158 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF



swamonias.  FCC RF TEST REPORT

Report No. : FR2N1442C

Pol. Horizontal Vertical
1,,“Ltwel(d&]‘ﬂrn] 4o L6Vl {1BUVIm]
900 904
'llEﬂ 'llE F PAM
o g FCCPART TS
450 1 b SN T e I3 ‘ e o
Peak bt |t
300 00
Avg
180 1
3000 6000, 9000, 12000, 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit nt Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Freq level Line Margin Level Factor Loss Factor Factor Remark
Modinde B W @ B B B w dy Medindjs B dW @ B B B o dy
1 492400 40.81 7480 -33.19 3527 410 9.57 6LL3 0.0 149400 40.13 7400 -33.87 9739 .10 957 GLL3 000 10 360 PEAC
1 73608 4411 74.88 -19.89 57.56 35.78 1L72 60.87 0.00 1 738608 4434 7480 -19.66 57.79 35.78 1L.72 60.87 .00 140 360 PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF

Page Number
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samronas. FCC RF TEST REPORT Report No. : FR2N1442C

16
Mode Band Edge

2400-2483.5_802.11n HT20_CHO01_2412MHz

ANT 1
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FOC PART 15C i FCCPART 15C
il V/ \\\W il
gt ks ot b AL RESIATY PR Al
40 40
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.95 55.02 74.00 -18.98 43.00 32.28 6.60 32.86 6.0 137 36 PEM 1 412,00 106,77 ---svv =vnees 94.64 3230 6.64 32.81 6.0 137 36 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
il FCCPARTYACAVG) 0 FCCPARTFAC AVG)
50 ! \ 45'0\/\,_/—/"—”"J LM_M_
Av
g 300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 43.62 54.00 -10.38 31.60 32.28 G6.60 32.86 6.80 137 36 AVERAGE 1 1500 9739 --eeev oomeee 85,26 3230 6.64 32.81 6.00 137 36 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF



samonis.  FCC RF TEST REPORT

Report No. : FR2N1442C
16
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT 1
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FCGPART 15C i FCCPART 15C
0 W / \\Aw 0
A Alathil il FARRENEE NTY.F RPN YT
i G
Peak
300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 21389.43 58.07 74.00 -15.93 46.85 32.28 6.60 32.86 6.0 261 162 PEAK 1 2412.00 108,07 ----vv -vnem- 95,93 3.3 6.64 32.88 6.00 261 162 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
il FCCPART AV 0 FCCPARTFAC AVG)
I ! 45.0‘/\_/_/_'__,J |
Av
g 300 300
150 150
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 1389.95 4421 5400 -9.79 32.19 32.28 6.60 32.86 6.80 261 162 AVERAGE

1 1000 99,01 --veev oomeee 86,88 32,30 6.64 32.81 .00

%1 162 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF

Page Number : C18 of C39



swamonias.  FCC RF TEST REPORT

Report No. : FR2N1442C

Pol. Horizontal Vertical
meeI(dBle] 0 Level (dBuVim)
1050 105,
900 90
70 FCCPART{5C] 750 FCCPART16C]
il R PARTHEC G| i FCCPART ]
40 i grini bt 0T £ y b et
Peak B0 oyt e
Avg 300 300
150 1,
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 452400 39.99 74.80 -34.01 57.47 3426 9.47 6L2L 0.00 300 360 PEAK 1452400 40.9 74.80 -33.04 S5.44 3426 9.47 6L2L 0.00 108 360 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF

Page Number

: C19 of C39



FCC RF TEST REPORT

SPORTON LAB.

Report No. : FR2N1442C

Pol. Horizontal Vertical
L,,““Level(d&]‘ﬂrn) i Level (dBuVim)
900 904
750 FCCPART15C] I FCCPART15C]
g FCCPARTHC AT i FCCPARTEC AT
m ’ T
45] A e F W i I3 ST LA—— o
Peak A s S
300 00
Avg
180 1
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (Miz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1437400 40,80 7480 -33.18 3833 M4 9.5 GLI7T 000 3 360 PEM 1437400 4014 7400 -3L86 .60 M4 950 GLL7T 000 10 360 PEAC
1 73108 449 7488 -19.84 55.29 35.78 1169 60.72 0.0 3@ 360 PEAK 1 3108 4426 7480 -19.74 57.59 35.78 1169 60.72 0.0 140 368 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF

Page Number : C20 of C39
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18
Mode Band Edge

2400-2483.5_802.11n HT20_CH11_2462MHz

ANT 1
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FCCPART 15C i FCCPART 15C
i N\“"\«W B
LY Wbt bbbt dngron
5 G
Peak
300 300
150 150
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 483.60 56.79 74.00 -17.21 44.04 3245 6.73 3263 6.0 131 3IPEN 1 2462.00 106,26 ----vv -=--m- 93.84 3238 671 32.67 6.0 D131 33 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
5 ! 45.0MJ L
Av
g 300 300
150 150
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48351 4468 S54.00 -9.30 32.13 3245 673 32.63 6.60 131 33 AVERAGE 1 460,00 96,84 ---nev -vneee B4 3237 671 3268 6.00 131 33 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF
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18
Mode Band Edge

2400-2483.5_802.11n HT20_CH11_2462MHz

ANT 1
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FCCPART 15C i FCCPART 15C
i \m”‘w i)
WWWMWW‘VMMMM M
40 40
Peak
300 300
150 150
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.60 58.22 74.00 -15.78 45.67 32.45 6.73 32.63 6.00 299 159 PEMK 1 2462.00 108,55 ----vv -vnee- 96.16 3237 6.78 32.68 6.00 299 159 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 i
900 900
750 [
il FCCPARTFAC V) 0 FCCPARTFAC AVG)
* -
40 45.0\/\/_’_'_’__//
Av
g 300 300
150 150
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48351 46.06 54.00 -7.94 33.51 3245 673 32.63 6.0 299 159 AVERAGE 1 60,00 99.39 --veev oomeee 86,99 3237 671 32.68 6.00 290 159 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF



SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR2N1442C

Pol. Horizontal Vertical
1 Level (dBuVim) " Level {dBuVim)
‘I#: .IG:
9001 0.
. FCCPART 1€ * FCCPART5C]
0.0 0.0
FCC PART 15C [AVG)| FCC PART 15C [AVG]|
5 y ] i WWW 5 , - hWWMWWW
Peak gl pp 40 et i
300 304
Avg
15, 15
3000 6000, 9000. 1 15000 18000 3000 5000, 9000, 1 15000, 18000
Frequency (ke Fequency )
beit o Read it Cable Pream  Auc Mos Thos Linit Read At Cable Preamp  Aux APos  TPos
Freq Level  Line Margin Level Factor  Loss Factor factor Renark Freq level Line Margin Level Factor Loss Factor Factor Remark
1 4914"; di;\lg'; d::véﬂ'; -3 g; S:B:;g ;Bi: 9 ‘;g 61 ‘:S ] ?ﬂ? ; i:g PEAK e M M _dB m T/II _dB _dB _dB _m _d€g
) 7385.00 44'49 74'00 _29'51 57'94 35'70 11.71 BG.BT 0.00 W 30 PEN 149400 40.83 74.00 -33.17 55.29 3410 9.57 6L13 0.0 100 360 pEAC
! : : : : : ' ' ' 1 7306.08 44.83 74.B0 -29.97 57.48 3578 1L72 Q.87 .08 100 368 PEAK
Sporton International Inc. (Kunshan) Page Number : C23 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
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samonis.  FCC RF TEST REPORT

Report No. : FR2N1442C
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 !
900 900
0 FCCPART 15C i FCCPART 15C
WMJ/
600 i 0.0
0 @ M
Peak
300 300
150 150
2 334 13548 12 23906 un 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.74 60.21 74.00 -13.79 48.19 32.28 6.60 32.86 6.0 135 308 PEAK 1 242000 102,89 ----vv -vnees 9.72 3230 6.65 3278 6.00 135 38 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
i RUPRTISC A bl FCCPART T AV
40 45.0"/_\—’/___,J L—w._w———
Av
g 300 300
150 150
2 334 13548 12 23906 un 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 21389.97 50.16 54.00 -3.04 38.14 32.28 G6.60 32.86 6.80 135 38 AVERAGE

1 20.00 9361 -snev oomeee BL.45 3230 6.65 3279 6.00

135 388 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF

Page Number : C24 of C39



swamonias.  FCC RF TEST REPORT

Report No. : FR2N1442C

Pol. Horizontal Fundamental
1H|.M(dmlwml
1050
ff"’w»mw
900
60,0 ».L\.W\ 1
R RN TR
40
Peak Blank
300
150
un u3§ U532 24684 UBA4 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 2486.19 56.10 74.00 -17.99 43.52 32.46 6.74 32.62 6.00 135 308 PEAK
1H|.M(dmlwml
1050
wy—
150 \\
e FCCPART 5 4]
& |
Avg Blank
300
150
un u3§ U532 24684 UBA4 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 48541 4479 5400 -9.21 32,21 32.46 6.74 32.62 6.0 135 38 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF
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Report No. : FR2N1442C
19
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT 1
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FCCPART 15C i FCCPART 15C
600 W/ 0.0
40 40
Peak
300 300
150 150
2 334 13548 12 23906 un 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.63 68.50 74.00 -13.50 48.48 32.28 6.60 32.86 6.0 292 346 PEMK 1 242000 105,34 --veev ovmeee 93,17 3230 6.65 3278 6.00 292 346 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
i — JRUPRTISC AV bl FCCPART T AV
40 45.0WJ/_‘_,/ \*\MW
Av
g 300 300
150 150
2 334 13548 12 23906 un 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 1389.97 49.93 S4.00 -4.07 37.81 32.28 G6.60 32.86 6.80 292 346 AVERAGE

1 20,00 9616 ---eev -omeee B3.99 32,30 6.65 3278 6.00

192 346 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF

Page Number : C26 of C39
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Report No. : FR2N1442C

Pol. Vertical Fundamental
1H|.M(dmlwml
ANE 1]
10a.0; Wy\
900
600 \'”‘”‘m 1
iyt 4 Al
40
Peak Blank
300
150
un u3§ U532 24684 UBA4 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 486,82 57.26 74.00 -16.74 44.68 32.46 6.74 32.62 6.0 292 346 PEMK
1H|.M(dmlwml
1050
i
150 \
e FCCPART 5 4]
40
Avg Blank
300
150
un u3§ U532 24684 UBA4 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 248479 4492 5400 -9.08 32.35 32.46 6.73 32.62 6.0 292 346 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C27 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR2N1442C

Mode

ANT

Pol.

Peak

Avg

Peak

Avg

19

Harmonic

2400-2483.5_802.11n HT40_CHO03_2422MHz

Horizontal
12"Leve\ (dBuVIm)
108
904
70 FCCPART15C
s FCCART TCTAVG
0 1 WWMW
00
140
3000 o0o. 9000, 12000. 15000. 18000
Frequency (MHz)
Linit Read At Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

8 dowv dbfm B B OB o deg

1 4344.00 4149 74.80 -32.51 58.97 34.22 9.49 6L19 .00 300 36@ PEAC

2 7266.00 45.82 74.0@ -28.98 S55.29 35.78 11.67 664 .08 308 368 PEAK
mlevel(dﬂwrm]
115

w

- HOPART 5,
D FECPARTC G
45‘UMNWWMW
1

)

100 100, el T 40, 0

Frequency (MHz)

Note: For 18G~25GHz, only the worst case is verified.

1
2

10

Vertical

12" Level (dBuVim)

1050

900

a FCCPART15C

B0 FCCPARTTECTAVG

1 :

00

180

3000 000. 9000, 12000, 16000, 18000
Frequency (MHz)

Linit Read  Ant Cable Presmp  Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

8 dowv dBfm B B OB o deg
434400 4L 74003077 WL ML 949 GLIS 000 10 360 PEMC
266,00 44.53 74.00 -19.47 57.80 3578 1L.67 60.64 @.68 100 360 PEAK

Level (dBuVim)

100

Ll

] FOCART 15

0

n

130

) W

FCCPARTISCAVG)

14000 18700, 140, 2300, 24800, 25000

Frequency (MHz)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF

Page Number : C28 of C39
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20
Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO06_2437MHz

ANT 1
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1150 {150 !
900 900
0 FCCPART 15C i FCCPART 15C
il 1 Gl W//
) i oAl ] ) ", , i "
I R Ll
Peak
300 300
150 150
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2388.49 54.67 74.00 -19.33 42.65 32.28 6.60 32.86 6.0 151 206 PEAK 1 M37.00 10423 --veev ommeee 92.01 3230 6.67 3275 6.00 151 26 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il 0 FCCPARTFAC AVG)
I ! 45.0J‘/_J R ——
Av
g 300 300
150 150
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138976 44.29 5400 -9.71 32.77 32.28 6.60 32.86 6.80 151 206 AVERAGE 1 M37.00 94,83 --eeev oomeee B2.60 3230 6.67 3274 6.00 151 206 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C29 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF



swamonias.  FCC RF TEST REPORT

Report No. : FR2N1442C

Pol. Horizontal Fundamental
L,m“LeveI(dl!ll\l'lml
10E (!
I“MWW%\
900
50 . FCCPART14C]
0 A"M"”"W“qu b 4‘1 1| |
40
Peak Blank
300
150
un U408 U622 U1AY U814 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 2486.14 56,35 74.00 -17.65 43.77 32.46 6.74 32.62 6.80 151 206 PEAK
L,m“LeveI(dl!ll\l'lml
1050
W
150
e FCCPART 5 4]
——— 1
40
Avg Blank
300
150
un U408 U622 U1AY U814 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 8412 4517 S4.00 -B.83 32.61 32.45 673 32.62 6.0 151 206 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF
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20
Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO06_2437MHz

ANT 1
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FCCPART 15C i FCCPART 15C
600 1 0.0 M/
PNTI PRV AN PO e bapita] | e biai
¥ i '
5 e S ekl
Peak
300 300
150 150
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 368,55 55.21 74.00 -18.79 43.33 3.0 6.57 32.89 6.00 363 45 PEM 1 2437.00 106,87 ----vv -vnee- 94,64 3230 6.67 3274 6.0 383 345 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
il 0 FCCPARTFAC AVG)
[ * 45.0M___,_/ ]
Av
g 300 300
150 150
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 B389.25 4.7 54.00 -10.23 3175 32,28 6.60 32.86 6.80 363 345 AVERAGE 1 M37.00 9707 --eeev oemeee B4.80 3231 6.68 3272 6.00 383 345 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF



waons.  FCC RF TEST REPORT Report No. : FR2N1442C

Pol. Vertical Fundamental
L,m“LeveI(dl!ll\ll'lml
B e iy
900
50 \ FCCPART14C]
i \’”””Wwwm ;
nl $olehl Wl
40
Peak Blank
300
150
un U408 U622 U1AY U814 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 8387 57.06 74.00 -16.94 44.50 3145 673 3062 600 363 345 PEMC

1,,,.L\*wel (dBuVim)

=

-

£

-
=
=

2 B
=

FCCPART 150 (AVE)|
e
45 e
Avg Blank
304
180
ui L U622 Hi4B LR 200
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48368 4499 5400 -9.00 3244 3145 673 3063 600 363 345 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C32 of C39
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF



FCCRFTESTR

SPORTON LAB.

EPORT

Report No. : FR2N1442C

Pol. Horizontal Vertical
mLevel(dBqu) i Level (dBuVim)
900 904
750 FCCPART15C] I FCCPART15C]
o FCCPRT 1S g FCCPART TS
P T Y sesprr L i L gAY
Peak gt |
300 00
Avg
180 1
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (Miz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1437400 4241 7480 -3159 29.90 .14 9.5 GLI7T 000 3 360 PEMC 143400 4020 7400 -3L79 .70 M4 950 GLL7T 000 10 360 PEAC
1 TALGE 4425 7488 -19.75 57.58 35.78 1169 60.72 0.0 3@ 360 PEAK 1 73108 45.64 7480 -18.36 58.97 35.78 1L.69 60.72 0.0 140 368 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF

Page Number : C33 of C39
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21
Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT 1
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1150 {150 .
900 900
0 FCCPART 15C i FCCPART 15C
600 t M 0.0
St bbb
40 40
Peak
300 300
150 150
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 388,53 55.53 74.00 -18.47 43.51 32.28 G6.60 32.86 6.0 108 210 PEAK 1 50,00 104,38 ---nev -emees 92.00 3232 6.69 3271 6.00 108 210 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il FCPARTFAC V) 0 FCCPARTFAC AVG)
50 W 45.0\—’/\/_/,’,,_,J LM_MM'
Av
g 300 300
150 150
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 43.40 54.00 -10.60 3138 32.28 6.60 32.86 6.00 108 210 AVERAGE 1 M50L00 95.09 --eeev oomees 8279 3232 6.69 3271 6.00 100 210 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF



waons.  FCC RF TEST REPORT Report No. : FR2N1442C

Pol. Horizontal Fundamental
1H|.M(dmwml
1050
W T Mf\\
904
0 FCCPART14C]
Wapllh 1
e e LT N
40
Peak Blank
304
180
451 Lk} Un 24808 LIRS 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 4411 59.04 74.00 -14.% 46.48 3245 673 3062 600 108 210 PEAC

Lol
1150
m e

-
]
P

£

e FCCPART 5 4]
\-‘_H-‘_"‘-\—.J
40 [
Avg Blank

300

150

U5 Uet§ UMl 24804 U904 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48354 4771 5400 6.9 35.06 3245 673 3063 6.00 108 210 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C35 of C39
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF
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21
Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT 1
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
0 FCCPART 15C i FCCPART 15C
600 1 0.0
T T
40 40
Peak
300 300
150 150
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 237475 54.61 74.00 -19.39 42.69 32.22 6.5 32.88 6.0 365 342 PEAK 1 5000 107,23 --veev ommees 94.93 3232 6.69 3271 6.0 385 342 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
il FCPRTFAC V) 0 FCCPARTFAC AVG)
50 W / 45.0\/\/_//_'_,__,,/ TS
Av
g 300 300
150 150
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.81 43.47 54.00 -10.53 31.45 32.28 6.60 32.86 6.0 365 342 AVERAGE 1 M5L00 97.63 -seev oemees 85,33 331 6.69 3271 6.00 385 342 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C36 of C39

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF
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Pol. Vertical Fundamental

1,,,.L\*wel (dBuVim)

T

500 T 1

i "
40

Peak Blank
304
180
451 Lk} Un 24808 LIRS 200
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48358 57.92 74.00 -16.08 45.37 3145 6.73 3063 600 365 342 PEMC

1,,,.L\*wel (dBuVim)

=

/—_H__,_H__

£

2

=

FCC PART 15C (AVE)

Avg Blank

S

g

U5 U616 un2 2808 1904 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 4368 47.18 5400 -6.82 3463 3145 673 3063 600 365 342 AVERAGE
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Pol. Horizontal Vertical

! 2ﬂ“L&\!ﬂl{dl}u\l'lln] 1 Level (dBuVim)

g
£

75 i . FLC PART 15
600
FC 609 FCC PARTI15C AV
Mttty Wi i
410 1 gt aa i MWWW 45, 4 i bt i WWW
‘ —
Peak e S it
300 300
Avg
150 15
3000 000, 4000, 1 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (WHz) Frequency (MHz)
Unit o Read At Gadle Premp  Awx ARos TPos Linit Read it Cable Preamp Aux MPos TRos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuVfm dBuV/m  dB dBW dBm B B B o deg Mz dBuv/mdBwV/m 0B B dBfm BB B B an deg
1 43400 4119 7000 -30.71 58.79 3408 955 6LIZ 8.0 30 360 PEAC 1 400400 4120 74.00 3078 S8.72 3416 9.55 6LI1S .00 109 360 PEAK
1 THG.00 4392 7400 -30.88 5.3 3.0 LL7L G081 6.0 300 360 PEAC 1 736,00 43.81 74.00-30.09 5121 378 1171 60.81 .00 109 360 PEAK
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Pol. Horizontal Vertical
MLwﬂ(dBle) Level (dBuV/m)
FOG PART 15C | FCC PART 15C |
500 48 B
] [] ]
awo— T 0 I ‘
2 5 7 5 §
300 .\ | 4 MM - an | [ i H Lk i
by ek i " pebetihad
. gl b
d " Lt
200 i 200
Peak
104 1
QP o
100 1
30 100 200 300 400 500  600.  700.  8O0.  900. 1000 30 100 200 300 400 500  600.  700.  800.  900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m ~ dB dBuV/m dBV dB/m  dB  dB  om  deg WHz BuV/m  dB dBu¥/m BV dB/m B B om  deg
1 73.65 2058 -17.42 40.00 40.87 12.90 1.01 LW —  --- Pesk 1 76.56 30.93 -9.07 40.00 48.89 1320 1.04 3220 - - Peak
2 17647 N7 43.50 4123 1532 1.78 L1 -—  --- Peak 2 13573 33.97 -9.53 43.50 47.01 17.54 1.5 3213 --- - Peak
3 302.57 39.03 -6.97 46.00 49.35 19.43 235 32.10 -—  -— Peak 318520 29.01 -14.49 43,50 44,33 1495 1.83 3210  --- - Peak
4 41606 0521548 46,00 375 29 275 AN — - Pesk 4 319.43 77.16-18.84 46,00 36.69 2017 248 3218 - - Peak
5 753.67 33881217 46.00 34.77 2820 371 LW —  --- Pesk 5 680.63 34.04-11.96 46.00 36.04 26,65 3.55 3220 --- - Peak
61 827.3 4230 -3.70 46.00 41.97 28.80 388 323 -—  --- Peak 6 780.78 35.15-10.85 46.00 35.47 28.20 3.78 32} --- - Peak
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 98.96 - - 10Hz
802.11g 98.28 - - 10Hz

802.11n HT20 98.16 - - 10Hz

802.11n HT40 95.22 0.954 1.0486 1.1KHz

802.11b
Spectrum | [@]

Ref Level 30.00 dBm Offset 11.00 dB @ RBW 10 MHz

Att 35de @ SWT 30 ms VBW 10 MHz
SGL

@ 1Pk Max

D3[1] -0.19 dB
1 12.5652 ms
i

20 dBm.

173748

2fl4348
10 dem ms

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz
Marker

T!Eel Ref | Trc | X-value | Y-value | __Function | Function Result |
M1 1 2.4348 ms 17.37 dBm
D2| M1 1 12,4348 ms -0.09 de
D3| M1 1 12.5652 ms -0.19 d&
il
L

691 pts 3.0 ms/

—_—
J GIRNNND we
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802.11g

Spectrum # | :%:'

Ref Level 30.00 dém Offset 11.00 dB @ RBW 10 MHz
Att 35de @ SWT 5 ms VBW 10 MHz
SGL

@ 1Pk Max

M1[1] 16.63 dBm

0 dp ML na 405.80 ps
W‘WWWWW‘ R Ay P AN AN AP At Rt N BB
10 dBm 2.0p522 ms|

0 dBm

-10 dBm

-20 dém

v
-30 dém

-40 dém

-50 dém

-60 dem

CF 2.412 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 [ 1 405.8 ps | 16.63 dBm |
D2| M1 1 2.06522 ms | 1.80d8 |
D3| M1| 1 2.10145 ms | -0.02 dB

L JU ) [T —

802.11n HT20

Spectrum | :%:'

Ref Level 30.00 dém Offset 11.00 dB @ RBW 10 MHz
Att 35de @ SWT 5 ms VBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.35 dB

20 dBm—H 1.96377 ms|
st y

S 49|
10 dBm 528.99 ps

0 dBm

-10 dBm

-20 dém

-30 dem

-40 dém

-50 dém

-60 dem

CF 2.412 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 [ 1 528.99 ps | 15.48 dém |
D2| M1 1 1.92754 ms | 0.49 de |
D3| M1| 1 1.96377 ms | 0.35 dB

L JU ) [T —
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802.11n HT40

Spectrum J# |

(=)

SGL

Ref Level 30.00 dBm
Att 35de @ SWT

Offset 11.00 dB @ RBW 10 MHz
VBW 10 MHz

3 ms

@ 1Pk Max

20 dBm

m1[1]

e
10 dBm ‘

D2[1]

10.05 dBm
394.20 ps
2.04 dB

i 1

0 dBm

-10 dBm

-20 dBm

-30 dBém

-40 dém

-50 dém

-60 dem

CF 2.422 GHz

691 pts

300.0 ps/

Marker
Type | Ref | Trc |

X-value |

Y-value

Function

M1 5
D2 M1 1
D3| M1 1

394.2 s
953.62 ps
1.00145 ms

10.05 dem
2.04 dB
-1.46 de

Function Result |

J{
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